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COMMODITY(HIZ2S) : ERW. CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 ENZT: ?U’g%@..kl 22 c.':".élf 705Ul ¢
—_— - _ {08, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ772)) — CUSTOMER(ZIZX A): HAZ AL E)
Hydiostate Tensie Properties(Gage Length : 2 inch) Herdness Test Haroness Test & OWN Impact Test DWW Tesi( C)
TYPE TOTAL i Test Tensle Stength YVield YR Max. CWN Impact Test(C) .
OF SIZE PCS el LENG Ria Base Wed | Stength | Rale . Vale Absorbed EnergylJoue) [Shea Shear Avreaf%)
No. PPE OUT-DIAXTHICKX LENGTH HEATNo.  [Pressure(Time *2 Area
a0 (@R xEHx20]) ¥2| wPa | MPa | MPa | % | % |%3 ¥ | HEEEREIY EREREE
Mn 415 415 240 Specimen
%1 = («G) ()] Pl |seCck— s2e —
Max. Ciiteria : In the case of 10x10)
1 EB BE 16' X 0500 " X 6.150 M 1 759 6.15 Ge0s9 | 1310 | 5 T | si2 561 412 a7
2 EB 8E 16" X 0.500 " X 6.150 M 42 31,848 2583 sQroiit | 1310 | 5 T| 4 510 317 3
TOTAL a3 32607 264.45
Chermical Composition(%) 2:x100 3:x 1000 4 :x10000 Zn-Coating Test HC-Test HIC Test Remark
s Mn CM3 ] Copper Suifate |  Colapse SSC. . =
Spec,| cls|g|P|s|o|nN|a|m]|v|Fe Zn Cosling = Pressue | OB | O | csR Pry K?)Typeofppe.erda*c
No.|  HeatNo we| 2| 2| 2|23 |3 2223 ]|3]3s Tore |Resk | ps % | % | % EBERW Blck BE:Bevel End
] %2) L: Longitudinal, T: Transverse
e *3)B: 3 i Alfected Zore
Ve, EY 720 | 50 | 45 | 4 | @ | 0 | 150 8 | 100 Sl Al T e 3
: S BT ETE S BT %4) H: Heal(Ladke) Analysis, P: Product Analysis
4 5 = : % % 7) For each feduction of 0,01% betow the specified C max,
) 3 o ] A | an increase of 0.06% Mn above the specified mex.
pl s |18|oa |15 a|lz2]1]|a]s]| 3]s wilbe pemilted up o amex, of 1.65%
2 | sann) Hiw® | 1| m 1|3 % 10) CM3=CUtNHCr+Mo+V
Pl v 7w w3211 (2124 ¥ SPEC YEAR ~ ASTM AS3{2012ED)
plw]|l2|mwm]|w|las]|2]1|2]1]]2]as l
|

Jon—-Destrucive Tesl Rattening / " = : C
Hedt Treatment o5 Bending Test Visual & Dimension O P Y
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WE HEREBY CERTFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. : o Bl | A =Y
QA Manager
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